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LTE Band 2/ 10MHz
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LTE Band 2/ 15MHz
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LTE Band 2 / 20MHz
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Report No. : FG282002B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0022
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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s=amranas. FCC RF Test Report Report No. : FG282002B
LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.48 6.26 6.49 PASS
Sporton International Inc. (Kunshan) Page Number : A67 of A226
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LTE Band 12 / 10MHz
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Date: 3. SEP.2022 045849 Date: 3 SEP.2022 05:17:47
Highest Channel / QPSK
Spectrum | u%?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_ht—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-l
-50 dBm l ——— ~ x
60 dBm Jr'—
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -62.56 dBm -49.56 dB
725.000 MHz 1.000 GHz 100.000 kHz 725.41209 MHz -63.58 dBm -50.58 db
1,000 GHz 3.000 GHz 1,000 MHz 1.42664 GHz -41.21 dBm -28.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -49.21 dBm -36.21 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.75081 GHz -50.72 dBm -37.72 dB

I

J

Date: 3.5EP.2022 05:19:07
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SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
. ! R
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
dB 20 dB
-30 dBm -30 dém
-40 dam -40 dBm
50 dB -50 de
-60 dB B -60 dB e e
Al .
-80 dBm -80 dém
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -61.62 dém -48.62 db 30.000 MHz 620.000 MHz 100.000 kHz 660.47976 MHz -61.81 dém -28.81 d&
725.000 MHz 1.000 GHz 100.000 kHz 88502747 MHz -68.39 dBm -55.39 dB 725.000 MHz 1.000 GHz 100.000 kHz 726.51099 MHz -68.20 dBm -55.20 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39915 GHz -38.94 dBm -25.94 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,41115 GHz -39.10 dém -26.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 690076 GHz -53.14 dBm -40.1% dB 3.000 GHz 7.000 GHz 1,000 MHz 694776 GHz -53.27 dam -20.27 d&
7.000 GHz 5.000 GHz 1.000 MHz 7.70757 GHz -58.83 dbm -45.83 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.80155 GHz -58.75 dBm -45.75 dB
L i ] q - L J1 ] -
Date: 3. SEP.2022 052826 Date: 3 SEP.2022 05:37:44
Highest Channel / QPSK
Spectrum | u%?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
. Lo
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
B -.._-"1
60 darrI - o —
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -61.35 dBm -48.35 dB
725.000 MHz 1.000 GHz 100.000 kHz 908.65385 MHz -68.26 dBm -55.26 dB
1,000 GHz 3.000 GHz 1,000 MHz 1.42314 GHz -40.25 dBm -27.25 db
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -53.01 dBm -40.01 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91277 GHz -58.98 dBm -45.98 dB

I

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
. ! R
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
dB 20 dB
-30 dBm -30 dém
-40 dBm 40 dém
50 dB -50 de
P— ‘_.--.._.-1
-60 dB -60 B 1— — e
J )
-80 dBm -80 dém
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 630.000 MHz 100.000 kHz 654.54273 MHz -63.03 dBm -50.03 dB 30.000 MHz 630.000 MHz 100.000 kHz 658.17091 MHz -61.58 dBm -48.58 dB
725.000 MHz 1.000 GHz 100.000 kHz 933,10440 MHz -68.45 dBm -55.45 dB 725.000 MHz 1.000 GHz 100.000 kHz 892.44505 MHz -68.21 dBm -55.21 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39965 GHz -39,52 dBm -26.52 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,40665 GHz -39.36 dém -26.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -53.00 dBm -40.00 dB 3.000 GHz 7.000 GHz 1,000 MHz 696775 GHz -52.82 dam -39.82 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.79630 GHz -58.86 dbm -45.86 dB 7.000 GHz 9.000 GHz 1.000 MHz 891377 GHz -58.99 dBm -45.99 dB
L i ] q - L J1 ] -
Date: 3. SEP.2022 054823 Date: 3 SEP.2022 05:57:41
Highest Channel / QPSK
Spectrum | u%?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
60 dBm -y L e —
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -62.51 dBm -49.51 dB
725,000 MHz 1.000 GHz 100.000 kHz 915.24725 MHz -68.34 dBm -55.34 db
1,000 GHz 3.000 GHz 1,000 MHz 1.41365 GHz -39.86 dBm -26.86 db
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -53.06 dBm -40.06 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92177 GHz -58.91 dBm -45.91 dB
Date: 3.5EP.2022 05:59:01
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Report No. : FG282002B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0021
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2AFZZ1316UG
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s=amranas. FCC RF Test Report Report No. : FG282002B

LTE Band 12 Other PA

Peak-to-Average Ratio
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.58 5.62 6.17 PASS
Sporton International Inc. (Kunshan) Page Number : A88 of A226
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FCC ID : 2AFZZ1316UG



SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum

RefLevel 24.60 dom  Offset 460 d&

Att 30 0B AQT 2 ms @ RBW 10 MHz
@153 view

lcF 707.5 MHz

Maan Pwr + 20.00 dB

Complementary Gumulative Distribution Function

samples: 130000

DCate: 8.5EP.2022 19:35:25

Mean | pPeak | crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 2246 dém 2756 dém 5.10 db 2.32 dB 3.54 B 4.55 b 4.53 dB
U ] [T

Middle Channel / Full RB/ 16QAM

=

Spectrum

RefLevel 24.60 dom  Offset 460 d&

Att 30 0B AQT 2 ms @ RBW 10 MHz
@153 view

lcF 707.5 MHz

Maan Pwr + 20.00 dB

Complementary Gumulative Distribution Function

samples: 130000

DCate: 8.5EP.2022 19:36.08

Mean | pPeak | crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 2138 dém | 27.72 dém .34 db 3.07 dB 478 dB 5.62 dB 6.08 dB
U ] [T

Middle Channel / Full RB/ 64QAM

=

Spectrum

RefLevel 24.60 dom  Offset 460 d&

Att 30 0B AQT 2 ms @ RBW 10 MHz
@153 view

lcF 707.5 MHz

Maan Pwr + 20.00 dB

Complementary Gumulative Distribution Function

samples: 130000

DCate: 8.5EP.2022 19:36.25

Mean | pPeak | crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 20.38 dém | 27.25 dém 6.67 db 3.22 dB 5.10 d8 6.17 db 6.67 b
U ] [T

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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s=amranas. FCC RF Test Report Report No. : FG282002B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.93 9.65

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.60 dom  Ofset 460 db @ RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max @10k Max
20 dom—1 Mi[1] 18.14 dBm) 20 dem—1. Mi[1] 17.46 dBm)
e M A A 708.0390 MHz| L . A~ 706.7210 MHz|
10 don r AT 26.00 dB 10 dem Fal Wl i IR - N\ 26.00 dB
i " \ 9,930000000 MHZ i By 1 9.650000000 MHZ
. | - [ . .
0 dBm—t f ) factor \ 71.3 0 dBm—r~ / ) factor i 73.2
Tl
¢ X !
-10 df r -10 di ¥ l
P AW VAN SV e W O 20 dBrpr e g el e
vl "y
-an d a0 d
40 dBm -40 dBm—t
-50 df -50 di
60 dBm -60 dBm—+
70 df 70 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result
M1 1 708,039 MHz 18.14 dBm ndB down 9.93 MHz M1 1 706.721 MHz 17 .46 dém ndB down 9.65 MHz
T 1 702,625 MHz -8.08 dém nde. 26.00 d& T 1 702,665 MHz -8.94 dm nde. 26.00 d&
T2 1 712,555 MHz -7.73 den Q factar 71.3 T2 1 712,315 MHz -9.39 dam Q factar 73.2
L JU J GIRNNANND we L U J GIRNNANND we
Date: 8 SEP.2022 18.35.10 Date: B SEF 2022 19:3552

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)
BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.05

9.07

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.60 dom  Ofset 460 db @ RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max @10k Max
20 dBm o Mi[1] 16.50 dBm) 20 dBrm Mit] 17.51 dem)
Y P P e P 706.9810 MHz| T1 A - e 709.9580 MHz|
10 g Y OcsBw ( 9.050949051 MH: 10 dem 7 " Gt B ¥ 9.070929071 MHz
/ \ [
0 deém o 0 dém: J T
T T \
“10 .‘ - -10 di [ -
] \
— - ! M\ | \
AEBm— = B ] ] 520, dBm e el e —
-an d a0 d
40 dBm -40 dBm—t
-50 df -50 di
60 dBm -60 dBm—+
70 df 70 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 706,981 MHz 16.59 dBm M1 1 709.958 MHz 17.51 dém
T 1 702,9345 MHz 11.13 dém Oce Bw 2.050949051 MHz T 1 702.9845 MHz 11.03 dém Oce Bw 2.070929071 MHz
T2 1 712.0355 MHZ 11.68 dBr T2 1 712.0554 MH2 11.19 dam
GIRNNANND we GIRNNANND we
Date: 8 SEP.2022 18.35.00 Date: B SEF 2022 19:35.41

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum x| Spectrum v
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22.60 dém  Offset 4.60 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvaPwr
20 dbiwit dhoek r % | SPURIBHE QHBEKABS _ ;
Line _$PURIOUS_|LINE_ABS / \ Line _ mm{nl\J _|INE_ABS | PARS
10 dBm \ 10 dem { \
-10 dBm L‘\ -10 dem
SPURIOUS_LINE_ABS_ | ﬂ
-20 dem 1 \ -20 dem—1—] \1
-30 dBm -30 dém )
/ Wy N
-40 dBm \ -40d o
~,
50 dem fs %
fo b —\.—“\
/L_,....-f'ﬁ .
-0 dBm R — -60 dem —
-70 dBm 70 der
Start 690.0 MHz 3003 pts Stop 701.0 MHz ]| | Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | RangeUp | RBW | Freguency | PowerAbs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -23.35 dBrm -10.39 de 714,000 MHz 716,000 MHz 100,000 KHiz 71576124 MMz 21,60 dBm 8.20 dB
£58.500 MHz £99.000 MHz 30.000 kHz 698.99486 MHz -17.35 dBm -4.39 dB 716,000 MHz 716,100 MHz 30.000 kHz 716.00425 MHz -15.54 dém -2.94 dB
599.000 MHz 701.000 MHz 100.000 kHz 5009.24276 MHz 21.86 dBm -8.14 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -22.45 dBm -9.46 dB
T
Il )y ) (]

Date: B.SEP 2022 17:21:52

L

Date: 8.SEP.2022 17.45:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

e rum ﬂé}' Spectrum u:?
Ref Level 22.60 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 22.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dBmit Gheck T | SPURIGHE CHBEKABS . F
Line _§PURIOUS_|INE_ABS PASS Ling, SRURIOUS_LINE_ABS_| PARS
10 dBm {f i it 10 demf] \
, T
I ! [ |
-10 dBm } | -10 dBfm |
SPURIOUS_LINE_ABS_ lf \‘ l! ‘
-20 dem: aBm- i -
f“‘”'v Vi Vo
-30 dBm -30 dém N
-40 dBm 40 dB -
-50 dem e -50 dBrm 1
P R
-60 dBm —— -60 dém —
B I Biman s S
-70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit | Range Low Range Up | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.88666 MHz -22.87 dBm -9.67 d& 714,000 MHz 716,000 MHz 100.000 kHz 715.21778 MHz 14,23 dim -15.77 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99525 MHz -24.30 dBm -11.30 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -21.43 dBm -8.43 dBb
£99.000 MHz 701,000 MHz 100,000 kHz 699,50250 MHz 14,09 dBm -15.91 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -18.84 dBm

Il

Date: 8.SEP.2022 17.2812

Il

Date: 8.SEP.2022 17.35:16

L

) |

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| Spectrum o
Ref Level 22.50 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 22.60 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
20 dBPwithock ; " | SPURIGHIE CHIEKARS ;
Line HPURIOUS LINE ABS / \ Line _ F“Rf’m'f _| INE_ABS_| PARS
10 dBm \ 10 dem I
y [ oot \
-10 dem l -10 dBm:
SPURIOUS_LINE_ABS_ “ f
-20 dam .\ -20 dBnv J’ v
-30 dBm L‘L -30 dem-—y
-40 dBm v h“ -40d .
J \“w‘ 7 W\w
50 dorm: — e} dam e
e
Iy e haa
-0 dBm — 50 dem — —
L | e L — I B R
-70 dBm 70 den
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
690.000 MHz 698.900 MHz 100.000 kHz 698,89555 MHz -22.43 dBm -9.43 d& 714.000 MHz 716,000 MHz 100.000 kHz 715.77323 MHz 20.77 dém -9.23 dB
698.900 MHz £93.000 MHz 30.000 kHz 6098.99376 MHz -15.48 dBm -2.48 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00055 MHz -16.38 dBm -3.38 dB
£99.000 MHz 701,000 MHz 100.000 kHz 699.21878 MHz 20.89 dBm -9.11 d& 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz 22,53 dim -9.58 dB
i \ T
( )i J v

Date: B.SEP 2022 17:22:58

Date: 8.SEP.2022 17.43:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8.SEP.2022 17.26:42

Date: 8.SEP.2022 17.36:119

Spectrum u%"
Ref Level 22.60 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 22.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dBmit Gheck T | SPURIGHE CHBEKABS . F
Line &PURIOUS LINE ABS PAES Line, PURIOUS_| INE_ABS_| PARS
10 dBm /MW\\ 10 derr{ < “\
. L
10 dBm I{ -10 dBm
SPURIOUS_LINE_ABS_ I’ \
-20 dam
sy v
-30 dBm — -30 dBm
y
-40 dBm /_.Mf’f 40 dB [ \
-50 dBm = -50 dermn
=T Sre—
el
-&0 dBm — 60 dem:
e g Dt S
-70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -23.75 dBm -10.75 d& 714,000 MHz 716,000 MHz 100.000 kHz 714,92208 MHz 13,50 dim -16.50 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99386 MHz -25.47 dBm -12.47 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00415 MHz -23.08 dBm -10.00 db
£99.000 MHz 701,000 MHz 100,000 kHz 699,78621 MHz 13.25 dBm -16.75 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -20.82 dBm ~7.82 dB
Y
1 [ Jjd ) 1 ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Date: B.SEP 2022 17:24:58

Date: 8.SEP.2022 17.41:29

Ref Level 22.50 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 22.60 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
20 dBPwithock 7 » | SPURIRHIE GHBEKABS :
Line HPURIOUS LINE ABS / \ Line _ mmfh\J _| INE_ABS_| PARS
10 dBm- 10 dém I
y [ oot |
-10 dem L -10 dBm: ¥
SPURIOUS_LINE_ABS_ ”‘ J
20 dem }K -20 dBnv IPJ‘
-30 dBm 1 \ Lj\ -30 dem— 1
-40 dBm W‘V! \I - -40 4 %
50 dem — o A v-an"z ul‘“'.',.,lm -
| i i ”’l‘*«u%__.
60 dBm — 60 dBm Wbk, by
S IR NS e [ P T —_—
-70 dBm 70 dBrr
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
690.000 MHz 698.900 MHz 100.000 kHz 698,89555 MHz -24.48 dBm -11.48 d& 714.000 MHz 716,000 MHz 100.000 kHz 715.74925 MHz 19.84 dém -10.16 dB
698.500 MHz 599.000 MHz 30.000 kHz 698.99895 MHz -18.53 dBm -5.53 dB 716.000 MHz 716.100 MHz 30.000 khz 716.00385 MHz -10.73 dém -6.73 dB
£99.000 MHz 701,000 MHz 100.000 kHz £699.25275 MHz 20.68 dBm -9.32 d& 716.100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -25.79 dBm -12.79 dB
]" T R BEBEEEE
( Il J ]

Lowest Band Edge / Full RB
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690.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -24.38 dBm -11.38 dB 714,000 MHz 716,000 MHz 100.000 kHz 715.43956 MHz 12,51 dim -17.49 dB
698.900 MHz 699.000 MHz 30.000 kHz 698,99925 MHz -26.03 dBm -13.03 de 716.000 MHz 716,100 MHz 30.000 kHz 716.00145 MHz -27.55 dBm -14.55 dB
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